PREMIUM

=
Q
-
X
&

Iltem No. 8891 806

STV ?-N ~ nw\Jwﬂln /A
PN /e [ (R AL\X o
m/.ﬂ,.mw'.w_,ﬁv‘.\..\..mx-_,’.‘ v

P e e
v
A=,
O

&)

) =5 / b‘ ( N [ /, A
-.\ ﬁ\»‘"/A PR "l”‘,,&\
S7Q

pv4

CORDLESS IMPACT DRILL SHARE 20V /
AKU VRTACKA S PRIKLEPEM SHARE 20 V

PRODUCT TECHNICAL SHEET / TECHNICKA DOKUMENTACE PRODUKTU - 1



Iltem No. 8891 806

EXTOL

PREMIUM

factory part description popis atyrks Madal B.alv<’)rder’
number No. / obj. ¢islo dilu

1 13410402911 Metal Chuck skli¢idlo 1 8891806-1
2 12170105121 Gearbox assembly sestava prevodovky 1 8891806-2
3 12360137321 Stator assembly sestava statoru 1 8891806-3
4 13002107921 High-low speed push button prepinac vysoké/nizké rychlosti 1 8891806-4
5 13289040241 Push button wire drat prepinace 1 8891806-5
6 3300801011 Motor gear ozubené kolo motoru 1 8891806-6
7 3540136311 Bearing 695-2RS lozisko 695-2RS 1 8891806-7
8 3340143331 Washer podlozka 1
9 12380140451 Rotor assembly sestava rotoru 1 8891806-9
10 3540136321 Bearing 625-2RS lozisko 625-2RS 1 8891806-10
11 3440204521 U-clip U-spona 1 8891806-11
123001188001 Rear cover zadni kryt 1 8891806-12
13 3470800431 Screw ST2.9*16 Sroub ST2.9x16 13

14 3002020071 Left and right housing levy a pravy kryt 1 8891806-14
15 13002106771 Switch push button tlacitko spinace 1 8891806-15
16 2130106991 Controller element sestava fidici jednotky 1 8891806-16

16-1 Shanghe brushless switch spinac 1

16-2 13001183701 Transparent lamp cover prihledny kryt lampy 1

16-3 1 2130200631 Electrode holder G deska s kontakty 1

16-4 Patch board CP30 fidici deska 1

17 3200309101 Rubber pin gumovy ¢ep 2 8891806-17
18 3004002161 Left and right foot pads levy/pravy kryt uchytu 1 8891806-18
19 3470144961 Nut M3*4 matice M3x4 2 8891806-19
20 13340143541 Belt buckle upinaci spona 1 8891806-20
21 3470214401 Screw ST4.2*25 Sroub ST4,2x25 1

PRODUCT TECHNICAL SHEET / TECHNICKA DOKUMENTACE PRODUKTU - 2



